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1.0 Introduction

On August 13, 2022, Ted Strong from T&T Environmental, LLC. conducted a pre-demolition asbestos
inspection at 800 Meadow Pass Road, Walnut, California.

2.0 Scope of Work

The purpose of the inspection was to identify and sample potentially hazardous friable ACM that would
be disturbed during demolition activities.

The scope of the inspection encompassed the entire structures. Invasive techniques were used to
obtain or clear areas of suspect ACM.

3.0 Site Description

The structures are wood stables and shade covers for the horses.

4.0 Inspector’s Qualifications

Ted Strong performed the inspection at the site. Certifications provided in Appendix C.

5.0 Sampling Protocol

Following the walk-through, the inspector collected selected samples of exposed and accessible
materials identified as suspect ACM. Sampling was limited to those accessible materials.

EPA AHERA (40 CFR 763) and South Coast Air Quality Management District (Rule 1403) guidelines were
used to determine the sampling protocol. Sampling locations were chosen to be representative of the
homogeneous material.



Samples of asbestos surfacing materials were collected in general accordance with the EPA random
sampling protocol outlined in the EPA publication, “Asbestos in Buildings: Simplified Sampling Scheme
for Friable Surfacing Materials” (EPA 560/5-85-030a, (October 1985).

The samples were numbered and shipped to a laboratory accredited under the National Voluntary
Accreditation Program (NVLAP) and analyzed by Polarized Light Microscopy (PLM) with dispersion
staining. Based on EPA and Federal OSHA Standards, all materials containing more than 1% are
considered to be Asbestos Containing Materials (ACM). Based on Cal-OSHA Standards, all materials
containing less than .1% are considered to be Asbestos Containing Construction Materials (ACCM).

The field and laboratory results reported herein are considered sufficient in detail and scope to
determine the presence of accessible and exposed suspect asbestos-containing materials in the facility.
T & T Environmental warrants the findings contained herein have been prepared in general accordance
with accepted professional practices at the time of its preparation as applied by similar professionals in
the community. Changes in the state of the art or in applicable regulations cannot be anticipated and
have not been addressed in this report.

6.0 Sample Analysis

All bulk samples were analyzed by AIH Laboratories, LLC. Located at 2556 W. Woodland Drive, Anaheim,
Ca. 92801. The phone number is 562-860-2201. AlH Laboratories is accredited by the National
Voluntary Laboratory Program (Lab Code 500079-0). The method of analysis was Polarized Light
Microscopy (EPA 600/M4-82-020).



7.0 Summary of Results

Asbestos Containing Construction Materials: Asbestos was not detected in the samples of construction
materials.

Material Sample # | Location/ Condition | Estimated | Friable/ % Asbestos
Description Quantity | Non-
Friable

8.0 Conclusions and Recommendations

No asbestos detected in samples of building materials. No abatement required.




9.0 Inspection Limitations

T&T Environmental, LLC. has made every effort to survey and randomly sample all affected suspect
building material associated with this loss. However, in some cases hidden or patched in materials may
be present which were not readily observed. If during the course of demolition a new type of suspect
material is discovered due to visual obscurity or change in project scope it is recommended additional
inspection and sampling is employed or that the discovered suspect material is considered asbestos
containing.

Respectfully submitted,
T&T Epvironmental, LLC.

Certified Asbestos Consultant
Cal. OSHA No. 10-4685



10.0 Appendix A- Lab Results and Survey Sheets



SURVEY SHEET 1 OF 2

DATE: AUGUST 13, 2022

LOCATION: 800 MEADOW PASS RD.
WALNUT, CA.
SAMPLE MATERIAL DESCRIPTION LOCATION CONDITION EXTENT SAMPLE RESULT
LOCATION
ROOF PAPER/FLAT ROLL BLDG. #1 G/NFI/L N/A ROOF ND
ROOF PAPER/FLAT ROLL BLDG. #1 G/NFI/L N/A ROOF ND
3 ROOF PAPER/FLAT ROLL BLDG. #1 G/NFI/L N/A ROOF ND
4 CONCRETE SHINGLE BLDG. #2 G/NFI/L N/A ROOF ND
5 CONCRETE SHINGLE BLDG. #2 G/NFI/L N/A ROOF ND
6 CONCRETE SHINGLE BLDG. #2 G/NFI/L N/A ROOF ND
7 ROOF PAPER/FLAT ROLL BLDG. #3 G/NFI/L N/A ROOF ND
8 ROOF PAPER/FLAT ROLL BLDG. #3 G/NFI/L N/A ROOF ND
9 ROOF PAPER/FLAT ROLL BLDG. #3 G/NFI/L N/A ROOF ND
10 CONCRETE SHINGLE BLDGS. #4, 5 G/NFI/L N/A ROOF ND
11 CONCRETE SHINGLE BLDGS. #4, 5 G/NFI/L N/A ROOF ND
12 CONCRETE SHINGLE BLDGS. #4, 5 G/NFI/L N/A ROOF ND
13 DRYWALL BLDG. #2 G/NFI/L N/A OFFICE ND
CEILING
14 JOINT COMPOUND BLDG. #2 G/NFI/L N/A OFFICE ND
CEILING
15 DRYWALL BLDG. #2 G/NFI/L N/A OFFICE ND
CEILING
16 JOINT COMPOUND BLDG. #2 G/NFIfL N/A OFFICE ND
CEILING
17 DRYWALL BLDG. #2 G/NFI/L N/A OFFICE ND
CEILING
18 JOINT COMPOUND BLDG. #2 G/NFI/L N/A OFFICE ND
CEILING
KEY FOR CONDITION:
G= Good F= Friable L= Low Potential for Damage ND= Non-detect
D= Damaged NFlI= Non-friable Class | M= Moderate Potential for Damage ACBM= Asbestos

SD=Significantly NFli= Non-friable Class I

Damaged

H= High Potential for Damage

Containing Building
Materials



SURVEY SHEET 2 OF 2

DATE: AUGUST 13, 2022

LOCATION: 800 MEADOW PASS RD.
WALNUT, CA.
SAMPLE MATERIAL DESCRIPTION LOCATION CONDITION EXTENT SAMPLE RESULT

LOCATION

21 DRYWALL BLDG. #4 G/NFI/L N/A RESTROOMS ND

22 JOINT COMPOUND BLDG. #4 G/NFI/L N/A RESTROOMS ND

23 DRYWALL BLDG. #4 G/NFI/L N/A 2"D FLOOR ND

24 JOINT COMPOUND BLDG. #4 G/NFI/L N/A 2"° FLOOR ND

25 DRYWALL BLDG. #4 G/NFI/L N/A 2N0 FLOOR ND

26 JOINT COMPOUND BLDG. #4 G/NFI/L N/A 2"P FLOOR ND

27 LINOLEUM BLDG. #4 G/NFI/L 56 58Q. FT. 2ND FLR. ND
BATHROOM

28 LINOLEUM BLDG. #4 G/NFI/L SEE #27 2ND FLR. ND
BATHROOM

29 LINOLEUM BLDG. #4 G/NFI/L SEE #27 2ND FLR. ND
BATHROOM

30 LINOLEUM BLDG. #4 G/NFI/L 111 SQ. FT.  CLOSETS, ND
BATHROOM

31 LINOLEUM BLDG. #4 G/NFI/L SEE #30 CLOSETS, ND
BATHROOM

32 LINOLEUM BLDG. #4 G/NFI/L SEE #30 CLOSETS, ND
BATHROOM

33 CONCRETE SHINGLE BLDG. #6, 7, 8 G/NFI/L N/A ROOF ND

34 CONCRETE SHINGLE BLDG. #6,7,8 G/NFI/L N/A ROOF ND

35 CONCRETE SHINGLE BLDG. #6,7, 8 G/NFI/L N/A ROOF ND

KEY FOR CONDITION:
G= Good F= Friable L= Low Potential for Damage ND= Non-detect
D= Damaged NFI= Non-friable Class | M= Moderate Potential for Damage ACBM= Asbestos

NFli= Non-friable Class Il Containing Building

Materials

SD= Significantly
Damaged

H= High Potential for Damage



LAEDRATDR_Y
2556 W Woodland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long
Beach, CA 90815

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

mvm@”

TESTING
NVLAP LAB CODE 200078-0

Phone:(562) 860-2201

www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-1 16 &

Project Number: A/9400 EPA 800/M4-82-020
Project Location: 800 Meadow Pass Rd.
Lab ID: 221417701 Client1D: 1
Layer Layer Description Asbestos Type % | Other Fibrous Material % Otharrb:d;:nglbrous
p— i i Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab 1D: 221417702 Client ID: 2
Layer Layer Description Asbestos Type % | Other Fibrous Material % Other“?;:ng:nmus
L ; Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab ID: 221417703 ClientID: 3
Layer Layer Description Asbestos Type % | Other Fibrous Material % ome’hfa‘igﬁ':']bm”s
AN . 4 Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab ID: 221417704 ClientID: 4
Layer Layer Description Asbestos Type % | Other Fibrous Material % Olherh;\lactl: ﬁFai]brous
1. Grey cementitious material None Detected Cellulose <1% Binderig:};?;;l\-‘lineral
Lab ID: 221417705 ClientID: 5
Layer Layer Description Asbestos Type % | Other Fibrous Material % Otherh:; 12.,::'? e
1. Grey cementitious material None Detected Cellulose <1% Binderglrlal:;;’l\ﬂlnaral
ab 1D; 221417706 Client ID: 6
Layer Layer Description Ashestos Type % | Other Fibrous Material % Otherhrggnglbrous
1. Grey cementitious material None Detected Cellulose <1% Binder:'girlalﬁrr‘.sl\dinaral
Lab Notes at Page 7 Vi14-1A Page 1of 7
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L_.AEI:IRATC_]RY
2556 W Woodland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long

Beach, CA 90815

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

TESTING
NVLAP LAB CODE S00078-0

Y1)

Phone:(562) 860-2201

www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-1 16 &

Project Number: A/8400 EPA 600/M4-82-020
Project Location: 800 Meadow Pass Rd.
Lab ID: 221417707 ClientID: 7
; Other Non Fibrous
Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
1 . Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab ID: 221417708 Client ID: 8
. 3 Other Non Fibrous
Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
; N - Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab |D: 221417709 ClientID: 9
Layer Layer Description Asbestos Type % Other Fibrous Material % Otherwll\!at:gdij‘t} fous
; . Asphalt/Binder,
1. Black fibrous asphaltic material with granules None Detected Glass Fibers 10% Mineral Grains
Lab ID: 221417710 Client ID: 10
Layer Layer Description Asbestos Type % Other Fibrous Material % Othar&:iaﬁﬂlzlb DL
1. Grey cementitious material None Detected Cellulose <1% Bindar!gilla?;gmineral
Lab ID: 221417711 Client ID: 11
Layer Layer Description Asbestos Type % | Other Fibrous Material % mhar&:;:ﬁl;i:: Sy
1. Grey cementitious material None Detected Cellulose <1% Blnderig:‘l?rr‘%h.-‘linerai
Lab ID: 22141771 Client ID: 12
Layer Layer Description Asbestos Type % | Other Fibrous Material % OtherNI‘\Ia (:2"'::’ Ll
1. Grey cementitious material None Detected Cellulose <1% Blndarig:‘\la?;.smineral
Lab Notes at Page 7 Vi4-1A Page 2 of 7



LABORATORY
2556 W Woadland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long
Beach, CA 90815

Project Number: A/9400
Project Location: 800 Meadow Pass Rd.

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

NVILAD

TESTING
NVYLAP LAB CODE S00076-0

Phone:{562) 860-2201
www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-116 &

EPA 600/M4-82-020

ab 1D: 221417713 Client ID: 13

Other Non Fibrous

Layer Layer Description Asbestos Type % | Other Fibrous Material % Material

1. White chalky material None Detected Cellulose 2% Gypsum/Binder
Lab ID; 221417714 Client ID: 14

: : Other Non Fibrous

Layer Layer Description Asbestos Type % | Other Fibrous Material % Material

1. Textured paint with trace of white compacted powdery material None Detected Cellulose <1% JC/Binder, Paint

2, White chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417715 ClientID: 15

Layer Layer Description Asbestos Type % | Other Fibrous Material % Othern?ai:;:lbmus

1. White chalky material None Detected Cellulose 2% Gypsum/Binder
Lab ID: 221417716 Client ID: 16

Layer Layer Description Asbestos Type % | Other Fibrous Material % ounerNonERme

1. Textured paint with trace of white compacted powdery material None Detected Cellulose <1% JC/Binder, Paint

2. White chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417717 Client ID; 17

Layer Layer Description Asbestos Type % | Other Fibrous Material % Otherr:l;:ﬂl;i’b 4

1. White chalky material None Detected Cellulose 2% Gypsum/Binder

Lab Notes at Page 7 V14-1A Page 3 of 7



LABORATORY
2556 W Woodland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long
Beach, CA 90815

Project Number: A/9400
Project Location: 800 Meadow Pass Rd.

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

NYIAD

TESTING
NVLAP LAB CODE £00075-0

Phone:{562) 860-2201

www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-116 &

EPA 600/M4-82-020

Lab ID: 221417718

Client ID: 18

Other Non Fibrous

Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
1. Textured paint with trace of white compacted powdery material None Detected Cellulose <1% JC/Binder, Paint
2. White chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417719 Client ID: 21
Layer Layer Description Asbestos Type % | Other Fibrous Material % Otharwl:;ﬂﬁ!;llb pus
1. Brown chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417720 Client ID: 22
Layer Layer Description Asbestos Type % | Other Fibrous Material % O‘h“’hra‘::nf:;’m””
1. White fibrous material with coating None Detected Cellulose 60% BinderiF_iIler, Fe
Particles
2. Textured paint with white compacted powdery material None Detected Cellulose <1% Binder/Filler, Paint
3. White compacted powdery material with paper None Detected Cellulose <1% JC/Binder
Lab ID: 221417721 Client ID: 23
Layer Layer Description Asbestos Type % | Other Fibrous Material % P
1. Brown chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417722 Client ID: 24
Layer Layer Description Ashestos Type % | Other Fibrous Material % O‘“EFM”;;:“EI""“”S
1. White compacted powdery material with paper None Detected Cellulose <1% JC/Binder
Lab Notes at Page 7 V14-1A Page 4 of 7
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“% 7 LABORATORY
2556 W Woodland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long

Beach, CA 90815

Project Number: A/2400
Project Location: 800 Meadow Pass Rd.

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

NVIAD

NVLAP LAB COCE 00078-0

Phone:(562) 860-2201

www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-1 16 &

EPA 600/M4-82-020

Lab ID: 221417723 Client ID: 25
Layer Layer Description Asbestos Type % | Other Fibrous Material % Othar“:lactl;ﬂljlbrous
1. Brown chalky material with paper None Detected Cellulose 6% Gypsum/Binder
Lab ID: 221417724 Client ID: 26
Layer Layer Description Ashestos Type % | Other Fibrous Material % Other”l::;:n!;ilb e
1. White fibrous material with coating None Detected Cellulose 60% Blnd;:ggf:é Fine

2. White compacted powdery material with paint

None Detected

Cellulose <1%

Binder/Filler, Paint

3. White compacted powdery material with paper None Detected Cellulose <1% JC/Binder
Lab ID: 221417725 Client ID: 27
Layer Layer Description Asbestos Type % | Other Fibrous Material % O‘“B’I\ra‘;:n!zl""’“s
: I White sheet vinyl None Detected None Detected VInyUBInéi :;;nSynthetic
Cellulose 50%, :
2. Grey fibrous backing None Detected Glass Fibers 2% Binder/Filler
3. Tan mastic None Detected Cellulose 2% Mastic/Binder
4, Grey compacted powdery material None Detected Cellulose 2% Binder/Filler
Lab ID: 221417726 Client ID: 28
£ Other Non Fibrous
Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
1. | White sheet vinyl None Detected NoneDétscips | ¥\ P/Einder. Syfinello
Cellulose 50%, .
2, Grey fibrous backing None Detected Glass Fibers 2% Binder/Filler
3. Tan mastic None Detected Cellulose 2% Mastic/Binder
4. Grey compacted powdery material None Detected Cellulose 2% Binder/Filler
Lab Notes at Page 7 V14-1A Page S of 7



LABORATORY
2556 W Woodland Dr Anaheim, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long

Beach, CA 80813
Project Number: A/9400
Project Location: 800 Meadow Pass Rd.

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

NViAg

TESTING
NVLAP LAB CODE 500078-0

Phone:({562) 860-2201
www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-116 &

EPA 600/M4-82-020

ab ID: 221417727 Client ID: 29
; QOther Non Fibrous
Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
1. White sheet vinyl None Detected None Detected meUBian:ar;nSynthatlc
Cellulose 50%, : ;
2, Grey fibrous backing None Detected Glass Fibers 2% Binder/Filler
3. Tan mastic None Detected Cellulose 2% Mastic/Binder
4. Grey compacted powdery material None Detected Cellulose 2% Binder/Filler
Lab ID: 221417728 Client ID: 30
Layer Layer Description Asbestos Type % | Other Fibrous Material % omarhﬁ:;n!::: Sl
1. Cream sheet vinyl None Detected None Detected \ﬁnyl!Bin;:I : ar.mSynthetic
; Cellulose 50%, :
2. Grey fibrous backing None Detected Glass Fibers 2% Binder/Filler
Lab ID: 221417729 Client ID: 31
Layer Layer Description Asbestos Type % | Other Fibrous Material % Dtharh;:c;gn!;llb Tohe
1. Cream sheet vinyl None Detected None Detected VinyUBin::;&‘Synthetic

2. Grey fibrous backing

None Detected

Cellulose 50%,

Binder/Filler

Glass Fibers 2%
3. Tan gummy mastic with debris None Detected Cellulose 2% Mastic/Binder
Lab ID: 221417730 Client ID: 32
Layer Layer Description Asbestos Type % | Other Fibrous Material % [ O™ Non i
1. Cream sheet vinyl None Detected None Detected VinylmeFd:ar;nSynmeUc
Cellulose 50%, s ’

2. Grey fibrous backing None Detected Glass Fibers 2% Binder/Filler

3. Tan gummy mastic with debris None Detected Cellulose 2% Mastic/Binder
Lab Notes at Page 7 Page 6 of 7



I,AEEIRA‘I_’E)RY
2556 W Woodland Dr Anahelm, CA 92801

Client Name: T&T Environmental
Project Manager: Ted Strong

Client Address: 2005 Palo Verde Ave. #121 Long
Beach, CA 90815

Project Number: A/9400
Project Location: 800 Meadow Pass Rd.

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

N0

Phone:{562) 860-2201
www.aihlab.com

Lab Batch Number: 2214177
Samples Submitted: 33
Samples Analyzed: 33
Analysis Method: EPA 600/R-93-1 16 &

EPA 600/M4-82-020

Lal : 221417731 Client ID: 33
L : - Other Non Fibrous
ayer Layer Description Asbestos Type % | Other Fibrous Material % Material
1. Brown cementitious material None Detected Cellulose 2% Binderigg?;,sMineral
Lab ID: 221417732 Client ID: 34
Layer Layer Description Asbestos Type % | Other Fibrous Material % | 1" Non Forus
1. Brown cementitious material None Detected Cellulose 2% BlnderglrI;?;;Mineral
Lab ID: 221417733 Client ID: 35
I Other Non Fibrous
Layer Layer Description Asbestos Type % | Other Fibrous Material % Material
1. Brown cementitious material None Detected Cellulose 2% Elinderlg:rl:iz;;Mineral
Hanaa

Analyzed by: Armanious

Reviewed by: Zubair Ahmed

Signature: 'H G~ g~ Date: 08-15-2022

Signature: ¢y« #*  Date: 08-15-2022

Reporting limit is 1%. If the sample was not collected by AIH Laboratory then the accuracy of the results is limited by the methodology
and experience of the sample collector. Clients can verify specific reporting limit requirement from local regulatory agencies. Liability
limited to cost of samples analysis. This report shall not be repraduced except in full, without written approval of AlH Laboratory. It shall

not be used to claim product endorsement by NVLAP or any o
samples tested and may not be the representative of the samp!

ther agency of the government. Reported results relate only to the
le area. AlH Laboratory shall dispose of the Customer's samples 14 days

after recelving the samples unless instructed to store them for an alternate period of time in writing.

Lab Notes at Page 7

Vi4-1A Page 7 of 7



T&T ENVIRONMENTAL JOB INVOICE #. A /9400
SURVEY SAMPLE SHEET DATE OF INSPECTION:  8/13/22
800 MEADOW PASS RD. NOTES:
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T&T ENVIRONMENTAL JOB INVOICE#: A /9400
DATE OF INSPECTION: ~ 8/13/22

SURVEY SAMPLE SHEET
800 MEADOW PASS RD. NOTES:
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10.0 Appendix B- Site Map and Location of Samples
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(Positive sampiles in bold)



10.0 Appendix C- Inspector’s Certification



~ State of California
Division of Occupational Safety and Health
Certified Asbestos Consultant

__TegBswong
Certification No. - 404685

Expires on____q447/22 ——
This certification was issued by the Division of
Ocoupational Safety and Healln as authorizad
by Sections 7180 et sax. of the Business and
Professions Code.




